
Spare parts listSpare parts list
Sand spreaderSand spreader

DS 1600DS 1600



Revised

Issued
P/N

Website

E-mail

Phone

corporate@igland-as.com

Nosted.com/igland

+47 372 56 200

Reproduction of text or illustrations without permissions is prohibited

Original delekatalog

IGLAND DS 1600

01.04.2022

IG390583



Page 3 of 15

- SPARE PARTS LIST -

Contents

 

1. MAIN PARTS............................................................................................... 4

2. MONTAGE................................................................................................... 5

3. HYDRAULIC SYSTEM WITHOUT REGALATOR........................................ 9

4. HYDRAULIC SYSTEM WITH REGALATOR.............................................. 10

5. ADAPTER OPTION.................................................................................... 12

6. PROTECTIVE COVER............................................................................... 14

7. STICKERS.................................................................................................. 15



Page 4 of 15

1. MAIN PARTS

PROTECTIVE COVER
        Chapter 6

HYDRAULIC SYSTEM
 Chapter 3-4

MONTAGE
Chapter 2



RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 FrameRammeIG61122011
 Cover leftDeksel, venstreIG61003212
 Adjustment rod reinforced 

version
Reguleringsstag forsterket 
utgave

IG61005513

 LegParkeringsbeinIG61102024
 PinBolt for parkeringsbeinIG61003625
 Locking pinOrepinneIG02100426
 Cover rightDeksel, HøyreIG61003017
DIN 127 - A 10Spring WasherSkiveIG01223488
ISO 4016 - M20 x 120Hex-Head BoltBoltIG01241769
ISO 4017 - M10 x 20Hex-Head BoltBoltIG012800810
ISO 4017 - M10 x 40Hex-Head BoltBoltIG012205111
ISO 10511 - M10Hex NutMutterIG012231112
ISO 10511 - M20Hex NutMutterIG012430613

Page 5 of 15

1

5

4

6

2

11

12

3

10
8

7

10

8

9

13

2. MONTAGE

See in page 6



A B

Page 6 of 15

A

B

RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

VarenummerQtyPos.

 BushingForing, PVCIG61005221
 Regulation plateKlaff, mengdeIG61122312
 BoltBolt, klaffIG61006613
 BoltBolt, for spakIG61005614
 Roll rubberGummiklaffIG61122215
 BoltLåseskrueIG016064166
 Fixing barListIG61122427
 Roll rubberGummiklaff, 11,5 cmIG61122118
ISO 4014 - M10 x 55Hex-Head BoltBoltIG01220829
ISO 10511 - M10Hex NutMutterIG0122311610

6

10

7

8

7
8

6 5

10
7

1

4

2

9

10

1 3

9

10

See page 7

2



A

B

C

D

E 

A

B

C

D

E

Page 7 of 15

24

18

6

31

13

27

27

2

30

30

16

20
28

11

21

10 29

9

24

18

6

31

14

26

19 2
4

19
26

22

32

8

7

29

29

17

25

25

20

28

15

30

30

2

27

5

6

27

18

23

1

12

4
2

3

5

26

3

6

18

23

26



RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 RollMaterullIG61122511
 BearingLagerIG02637442
 DIN 127 SPRING WASHER 

HV200  16
SkiveIG01235523

 PlateHolderIG61002824
 Shims setShims, settIG03121525
 WasherSkiveIG61005846
 GearKjedehjulIG61004217
 WasherSkiveIG61006018
 ChainKjedeIG07037019
 TensionerKjedestrammeskoIG070446110
 SpringFjærIG027250111
 SpinOmrørerIG611226112
 GearKjedehjulIG610044113
 GearKjedehjulIG610040114
 BoltBoltIG611234115
 BoltBoltIG611235116
 Oil engineOljemotorIG610070117
DIN 127 - A 10Spring WasherSkiveIG0122341218
DIN 127 - A 16Spring WasherSkiveIG012355219
ISO 4014 - M10 x 55Hex-Head BoltBoltIG012208420
ISO 4016 - M12 x 60Hex-Head BoltBoltIG012248121
ISO 4017 - M8 x 35Hex-Head BoltBoltIG012164122
ISO 4017 - M10 x 30Hex-Head BoltBoltIG012803223
ISO 4017 - M10 x 35Hex-Head BoltBoltIG012804224
ISO 4017 - M12 x 40Hex-Head BoltBoltIG012245225
ISO 4017 - M16 x 30Hex-Head BoltBoltIG012923426
ISO 4017 - M16 x 35Hex-Head BoltBoltIG012924427
ISO 10511 - M10Hex NutMutterIG012231228
ISO 10511 - M12Hex NutMutterIG012270329
ISO 10511 - M16Hex NutMutterIG012350430
kile7x8x27WedgeKileIG610046231
DIN 127 - A 8Spring WasherSkiveIG012195132

Page 8 of 15



A B

A

B

RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

VarenummerQtyPos.

 Washer w/rubberSkive m/gummipakningIG04714341
 Reverse valveTilbakeslagsventilIG09006212
 Quick coupler hanHurtigkobling hanIG04703223
 Dust protectionStøvhette IG04703414
 Hose L-2250 mm 1/2" BSP - 

3/8" BSP
Slange L-2250 mm 1/2" BSP - 
3/8" BSP

IG05932215

 Adapter 1/2" BSPNippel 1/2" BSPIG04801426
 Dust protection redStøvhette rød for hankoblingIG04703317
 Hose L-2250 mm 1/2'' i - 1/2" 

BSP
Slange L-2250 mm 1/2'' i - 
1/2" BSP

IG05927318

Page 9 of 15

3. HYDRAULIC SYSTEM WITHOUT REGULATOR

4

7
3

1

2

3

1

5

8

See page 7

1

6
5

1

6
8



A

B

A

B

Page 10 of 15

4. HYDRAULIC SYSTEM WITH REGULATOR

10

9

2

11

15

15

14

19

8

9

2

7
6

17

15

13

12

5

20

2
1

23

3

4

21

21

22

22

2

1

17

16

18

2

1



RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Adapter 1/2" BSPNippel 1/2" BSPIG04801431
 Washer w/rubberSkive m/gummipakningIG04714352
 Fixing bracketHolder, nedre delIG61123113
 Fixing bracketHolder, øvre delIG61122614
 RegulatorMengdereguleringsventilIG09038015
 Adapter 1/2'' BSP - M22x1,5Overgang 1/2'' BSP - M22x1,5IG03415616
 T-adapterT-koblingIG03364417
 Dust protection redStøvhette rød for hankoblingIG04703318
 Quick coupler hanHurtigkobling hanIG04703229
 Dust protectionStøvhette IG047034110
 Reverse valveTilbakeslagsventilIG090062111
 Adapter 3/4" BSP - 1/2" BSPOvergang 3/4" BSP - 1/2" BSPIG048016112
 Washer w/rubberSkive m/gummipakningIG047145113
 Hose  L-1850mm 1/2" i 

BSP - 1/2" BSP 90°
Slange L-1850mm 1/2" i BSP 
- 1/2" BSP 90°

IG059268114

 Hose L-1950mm 1/2" BSP - 
M22

Slange L-1950mm 1/2" BSP - 
M22

IG059320115

 Hose L-1850mm 1/2'' BSP 
90° - 1/2" BSP 90°

Slange L-1850mm 1/2" BSP 
90° - 1/2" BSP 90°

IG059620116

 Hose L-1850mm 1/2" BSP 
90° - M22 90°

Slange L-1850mm 1/2" BSP 
90° - M22 90°

IG059619117

 Hose cover 1700mmStrømpe, 1700mmIG017611118
 Hose cover 1400mmStrømpe, 1400mmIG017608119
DIN 931-1 - M8 x 55Hex-Head BoltBoltIG012168220
DIN 933 - M10  x 30Hex-Head BoltBoltIG012803821
DIN 985 - M10Hex NutMutterIG012231822
DIN 985 - M8Hex NutMutterIG012198223

Page 11 of 15



RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Adapter 3 point complete3-pkt. feste kpl.IG50006611
 Bolt kat 2-3Trekkstangbolt kat 2-3IG02141022
 Top link bolt cat 2Toppstagbolt kat 2IG02017713
 Locking pinOrepinneIG02100434
 Junction plate leftFeste venstreIG61102315
 Junction plate rightFeste høyreIG61102216
 WasherSkive, spesialIG61102427
DIN 985 - M20Hex NutMutterIG01243028
DIN 960 - M20 x 1,5 x 160Hex-Head BoltBoltIG01361049
DIN 985 - M20 x 1,5Hex NutMutterIG013611410

Page 12 of 15

5. ADAPTER OPTION

2

4

10

10

8 7
9

9

10

10

3

4

56

1



RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Triangle adapterTriangel festeIG61100711
 HMV AdapterHMV RammeIG61120512

Page 13 of 15

1

2



A 

A

RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Protective cover completeBeskyttelsestrekkIG61120911
 Fixing plateFasteplateIG61121012
 Rain coverBeskyttelsestrekkIG61121113
DIN 933 - M10  x 20Hex-Head BoltBoltIG01280084
DIN 985 - M10Hex NutMutterIG01223185

Page 14 of 15

6. PROTECTIVE COVER

5

3

2

4

1



RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Stickers DS 1600Klebemerke DS 1600IG39134721
 Stickers Igland logoKlebemerke Igland logoIG39083322
 Stickers, CE N/AKlebemerke, CE N/AIG39200613
 Stickers DangerKlebemerke FareIG39204514

Page 15 of 15

7. STICKERS

2

4
3

1


